GAUl >

INSTRUCTION MANUAL v 2.1

Specifications
Overall Length (with Canopy): 1385 mm

Main Rotation Diameter: 1560~1620 mm

Main blade length: 690~720 mm

Overall Height: 415 mm

Overall Width: 200 mm

Tail Blade Length: 105mm

Tail Rotation Diameter: 290 mm

Drive Gear Ratio (16T): 8.18 : 1 : 4.71

Flight duration: 7~8 minutes (3D flight)

Fuel tank: 660cc

Total weight: 4400g *3%

1560~1620 mm
—— 690~720 mm —

1385 mm g

il

© 2014 MADE IN TAIWAN



Preface / Liability Disclaimer

Tail case assembly 1~4

HE/REEH P2 [EEkE%1~4 P.26
Swashplate assembly

Academy of Model Aeronautics (AMA) P.3 +=#gfEL P.30

Frame assembly 1~8 Main rotor grip assembly 1~3

HREHESE1~8 P4 ThERIEHEE~3 P.31

Engine assembly 1~4 CCPM servo assembly 1~5

5|ZHE%1~4 P.12 CCPMEARKE#EZE 1~5 P.34

Frame assembly 9~12 Tail push rod / Throttle servo assembly

PEEEHAZE9~12 P16 Eft/ HFEmREES P.36

Tail boom assembly 1~4 Swashplate Guide / Muffler /Electronics / Canopy installation

EE#EI1~4 P20 BH/BERE/BE/MEE P.38

Main gear assembly 1~2 Spare parts list

Feagiase1~2 P24 ZHEE P.40

“

A A

5
~
1.5~3mm Hexagon Needle-nosed pliers Diagonal cutting plier Ball Link Plier Scissors FBL system
screwdriver
1.5~3mm ABIRLEEF  SE FOsH wes 87 FesgiE
«%’ &3 &»
? < & (i
a2 2

Transmitter & Receiver CCPM servo x3pcs Tail Specialized Servo x1pc

(6 channel +)
FRENLL LU &R A

CCPM{ABR %X 318 ERtRMkEx 118

N

\‘

\

Dial Pitch Gauge
= FrEEIREER

AB glue

lubricant General thread lock.

R - — R 1k SR {EFIABEEEE
@ B 000000
Assembly package

4
RRHERRRE ] BRI

Code Spare Part Number

We recommend downloading and using the latest manual from Official
GAUI website’s download area.

This product is for a radio controlled (RC) helicopter.

Improper operation, maintenance or assembly can potentially cause

a RC helicopter to pose a danger to persons or objects including but
not limited to the possibility of causing serious physical injury and
even death.

HEEat GAUl B75iiER) PRE T » W fERRITATFH
AEpE EERN B - NEIVIRE - RENEHELA TS
EREARNKAS S EYRSHER o .

8 BETRREERARELEREEEESLTAIRIEEN -

Throttle Specialized Servo x1pc AB glue

PR AR 118

Lubricant

one-way bearing grease

ABHEH|

®

Genér:cll thread lock.

Ana-e'robic adhesive.

iR/ EmahFoh

@

Apply CA glue

thesadlock " PP ssmmman e R -
—RXEY R

f Spare part number )

TR
#216000
R+t M2x4 x3 pcs BE
size specs. Quantity
4,
(mi

FERTE

Geometric dimensions

P.1 INDEX

\A XKL




Thank you for purchasing GAUI RC Helicopter from Tai Shih Hobby Corporation (TSH).

We hope you will enjoy the joy of flight.

In order to understand full assembly sequences, this instruction manual show the assembly
information of this model, even though some elements might be supplied as pre-assembled.
Please refer to manual whenever carrylng out maintenance or replacmg parts.

R RIS E R IR ALY GAUN JRITHS » Tl E I n] DIR G S IR THY SR -

By 1" Bl A AR AL ILEF?EM%% SEERPFOASTRIC SR - AR E R ftE
EPEEAIAIRHECEN © [FIRF - WEE 2RI B BB B HREGER -

CAUTION: This radio controlled RC Helicopter is not a toy.

& ERERERTSRTIEIA -

SAF ETY PRECAUTIONS

This kit includes some pre-assembled components. Please check for any loose screws
and tighten them before you proceed with assembly.

You are responsible for assembly, safe operation, maintenance, inspection

and adjustment of the model.

Before beginning assembly, please read these instructions thoroughly.

Check all parts. If you find any defective or missing parts, contact your local dealer or

TSH distributor.

Before you proceed to RC Helicopter activity, please check and follow thoroughly related
regulation of aero modeling in your country/region.

EES okt e ) .
B A Oy SR + (R TR - TP AR SR A BUARE  Ly

TR R -

ogeE SHET RN OIS T2 R - R » USRS -

5‘67&-2%}}5}?75 A2 PEATARFE ST AN BB AR it - G T B SR ) B g sty 2 O i
T"J EITEPHEENR - G5 i e < & PR A AR
Disclaimer
This product is for a radio controlled (RC) Helicopter.
Improper operation, maintenance or assembly can potentially cause a RC Helicopter to
pose a danger to persons or objects including but not limited to the possibility of causing
serious physical injury and even death.
Moving components can present a hazard to operators, and anyone or anything that could
be in the flying area of the RC Helicopter.
Under no circumstance should a minor be allowed to operate this RC Helicopter without the
approval, monitor and direction of his parent or legal guardian who takes full responsibility for
all of the minor's actions.
This product is intended for being operated by experienced mature RC Helicopter
pilots under controlled safety conditions and on locations properly authorized and setup for safe
flying and away from other people.
Do not operate an RC Helicopter within the vicinity of residences, trees, electrical power lines
during inclement weather or near crowds of people.
The manufacturer and/or its distributors assume no responsibility or liability whatsoever for any
damages including but not limited to ones generated by incidental or consequential damages.
The operator of the RC Helicopter assumes all responsibility and liability that result from the
correct or incorrect operation of the RC Helicopter .
REEY
A e AR P TR 728 - o
NEWRAE - (RESUEAHSEH T REEECEME L IER R Tas BN A B BUEYIid i faks - 4 -
(EE AR Y A G e A i F B e A 2 SR LY FTRERE: - )
FTE RIS ENERE T RE AR BRI RO - %A&mﬁééhﬂ% 75 ’JEﬁkjﬁ%uuF‘i
RBAI AR A E & R T o 2R R NIYIAIES » S it FZ“HWJT
SRE AR IR M A BES A RE o I B A 7 ST o (LB LA T[T o
%T%%% IE(R RIEBRIEESIRATES « BRBEINGT - R » R - IR - BT
%x})@gﬁ?‘ﬁ HARGHRG AN AN G S - BE SN IRR SRS E R G E

[nf o

ZIKEDHEI’J@PH%%‘é*ﬁﬁé\IEEEﬂﬂEZ%KEﬁﬁi@&f@ﬂﬁfﬁ%%ﬁﬁﬁﬁﬁ BT -
Z&%nu—m%ﬁﬁﬁ G PERIEIE Y - SOTRPE AR T SRR R B S
fHEE - fREE fﬁﬂ,,j%ﬁﬁx_ EFIRATES

H

N

T

\// Preface / Liability Disclaimer SIS /R P.2




The Academy of Model Aeronautics (AMA) is a national organization representing
modelers in the United States.

Please refer to the National Model Aircraft safety code from AMA Member Manual for
details: http://www.modelaircraft.org/files/memanual.pdf

Partially reprinted rules that are especially pertinent for Radio Controlled flight:

RADIO CONTROL

1. All pilots shall avoid flying models over unprotected people.

2. | will complete a successful radio equipment ground-range check in accordance with the

manufacturer’'s recommendations before the first flight of a new or repaired aircraft.

3.At all flying sites a safety line or linesmust be established,infront of which all
flying takes place.

Only personnel associated with flying the model aircraft are allowed at or in front of the
safety line. Inthe case of air shows or demonstrations a straight safety line must be
established.

An area away from the safety line must be maintained for spectators. Intentional flying
behind the safety line is prohibited (see AMA Document #706 for Recommended Field
Layout).

4.1 will operate my model aircraft using only radio-control frequencies currently allowed by the
Federal Communications Commission (FCC). Only individuals properly licensed by the
FCC are authorized to operate equipment on Amateur Band frequencies.

5. Iwill not knowingly operate my model aircraft within three (3) miles of any pre-existingflying
site withoutafrequency-managementagreement. (See AMA Document #922 for Testing for
RF Interference. See AMA Document#923 for Frequency Management Agreement.)

6.With the exception of events flown under official AMA Competition Regulations rules,
excluding takeoff and landing, no powered model may be flown outdoors closer than 25 feet
to any individual, except for the pilot and the Pilot’s helper(s) located at the flight line.

7.Under no circumstances may a pilot or other person touch a model aircraft in flight while
it is still under power, except to divert it from striking an individual. This does not apply to
model aircraft flown indoors.

8.Radio-controlled night flying requires a lighting system that provides the pilot with a clear
view of the model’s attitude and orientation at all times.

9.The operator of a radio-controlled model aircraft shall control it duringthe entireflight,
maintaining visual contactwithoutenhancement other than by corrective lenses that are
prescribed for the pilot. First-Person View (FPV) flying may only be conducted in accordance
with the procedures outlined in AMA Document #550.

These special codes and appropriate documents may be obtained either from the
AMA Web site at www.modelaircraft.org or by contacting AMA.

Academy of Model Aeronautics 5161 East Memorial Drive Muncie, IN 47302

Tel.: (765) 287-1256

Fax: (765) 289-4248

7 o
P.3 Academy of Model Aeronautics (AMA) \ @( /




1. Use CA glue to fix the @ on the frame. . BRI E LR
1. ERACAREH AN B ZEEERARL - ‘@

y All Screws on side plates should
Y. be applied with thread locker.

@ € #073001 | |E)#021303

@(‘7 / Frame assembly MERELH AL P.4




1. Assemble Main Shaft Mount as figure shows.

1. K T HH 2 T oA o
2. 1S BE N AEACAREHN @ £ -

’c)Jﬁ'E
allgn

) ¢

.. IEHEFE LA

2. Cut the rubber ring in half and use CA glue to stick the half ring on the A@'y All Screws on side plates should

/ be applied with thread locker.

Bearing
/_o 12x24x6

(2 (3 )(a]

#0R2304
M3x4 x8 pcs

© (m

#0R3306
M3x6

© [m

X2 pcs

#0R1305
M3x5

© [

X2 pcs

#073201

#0B1103

#073010

#073202

#073236

P.5

PR 2E

Frame assembly

\A XKL




1. The metal servo mount can be moved horizontal direction and
please adjust the swashplate by following P.38.

2. Insert bearing to Starter Shaft Bearing Mount.

3. Assemble reinforcement frame as figure.

4. Use apply anaerobic adhesive to secure the M3 x 12 post.

1. & AR B A% 3B TRE AR AP 3858 -

2. 5 720 ) BB A - i
3 AR Sy - ﬁ@ﬁ?ﬁ
L |

4. {E Y IRIRE BB AEM3X 1 28H A ST HE ©

BRI LB E

y All Screws on side plates should

be applied with thread locker.

Step 1. B

adjustable for horizontal

. : direction.
Bearing : BIE 2 ENA%E
5x13x4
- <>
- /
1]';_ ‘J

Bearing
am © Lt
e

#0R1306 #0R4312 8 /
M3x6 x2 pcs|M3x12 x1 pcs
— "L'W 12
© [ [mm ©  mmm
#0R2304 #0R2305 #0R2306
M3x4 x2 pcs| M3x5 x4 pcs| M3x6 x8 pcs
O@E | @@ | © m

Step 4. £ 834
‘!’

#073203

#073212

#0A8053

#0B1101

#073001 7

#073238

[~ ][]

#0B1502

#073237

Frame assembly

7 v 4

R 5

P.6




y All Screws on side plates should

1. Use apply anaerobic adhesive to secure the M3 x 12 in the post. . R E LR
A
@" be applied with thread locker.

2. Please tight up the M3x20 screws AFTER P.26 has been done.

1. (EFSTATREBHSM3X 1 28 A ST 4 o
2. 7E = M3x208E5ATEHP. 264HSE ST Ak 4 FE 8HEE

(2 (5 )6

#0R4312 o

M3x12 x1 pes

©  fmmmp 7 ‘_@
#0R2304 #0R2305 #0R2320

M3x4 x4 pcs| M3x5 x3 pcs| M3x20 x4 pcs

4 5

! e 20
A
@ (ﬂm @ (ﬂm @ ‘||l|lllllllllllllllllll|l|lllllllllllllllllllllllllllllllllllllllll‘

#073204 | |{3|#073237
#0B1401 | ||#073225
#073238 | |(@|#073223

P.7 [ {ieniskes Frame assembly \ @(/




Tight M3x8 after P.26 has been done.
& EM3x8iRAH o 5P, 26FARER B BEERE o

(56

. WRERISTE EIEERE

A@y All Screws on side plates should
“"  be applied with thread locker.

M3x8

#0R2305
M3x5

© (m

x4 pcs

#0R3306
M3x6 x3 pcs

© [m

#0R3308
M3x8

© [

x1 pcs

#073207

(][]

#073010

#073238

e v 4

Frame assembly

R 5

P.8




1. Assemble Push-rod adapt.

P . BRRFE LA
2. Install Push-rod adapt to the frame and note the direction of 4@'7 All Screws on side plates should
/ be applied with thread locker.

Push-rod adapt.
3. Apply anaerobic adhesive to glue M3x12 into the post.

1. AR EaEas o
2. GBI AR B AR EIEBHRETTH -
3. (R HFIRERE B AEMIX 1 28H A SZAE -

Balle €}
b
= M3
Bearing v % o M3X§5

3x6x2.5 Y

Washer
3.1x4.6x20.6

L

Step 3. *F%E’" ?

(1])05 )(7 ] 7~ @
#0R2310 #0R2305 #0R4312
M3x10 x1 pcs| M3x5 x10 pcs| M3x12 x1 pcs

© (ol | ©M |o imm

#0A8621 #0W3401
#0B1302 | |{|#073219

P.9 [ {ieniskes Frame assembly \ ﬁ(7




y All Screws on side plates should
/ be applied with thread locker.

please adjust the swashplate by following P.38.
B AR EE R RTR 2 EN AR W ACSP. 385/% -

The metal servo mount can be moved horizontal direction and @ 19T LA
A

M5 -

. o
WM_3.)S6 T o
s W
WE
s _.‘?’.\3?-‘47;?"\51\3?36... o
.F.--

e

=

o N\?»u\

A
:?..
Sep il ’/%H”

adjustable for horizontal direction.
GIEEZEZUECES:
D SEEEEE »

<>
(26

#0R2304 #0R2305 #0R2306
M3x4 x4 pcs| M3x5 x5 pcs| M3x6 x4 pcs

6

- - -
© (m © (fm ©) (o E/#073203
@(‘7 / Frame assembly e P.10




y All Screws on side plates should

Apply anaerobic adhesive to glue M3x12 in the post. . BRI E LR
A
@" be applied with thread locker.

ERYS AR EBHEMIX 1 280 A S AT ©

"" PR
~@
5 |

#0R2305 #0R1306 #0R4312
M3x5 x4 pcs| M3x6 x2 pcs|M3x12  x12pcs

5

© (fm [ © € #0A8053 | |B]|#073237

P.11 [ {ieiskes Frame assembly \ ﬁ(7




1.Please tight the crank nut first and then tight screw M3x10. . BRI E LR
1. é%%&ﬂ%gl%ﬂﬂiﬂmgmg y EH?J‘M?)N Oﬁﬂﬁ ° A@'y All Screws on side plates should

/ be applied with thread locker.

i
W8.1x13x1 -—\-

(8 )9 (0]

#0R1420
M4x20 x4 pcs
.
|
#0R1310

M3x10  x2
e & #074207 #073210

~ 10
[ o B} #073209

@(// Engine assembly B L AH A P.12




1. Install @ to & and then tight @ after. P LA

2. Secure @to the hub by using screw M4x8. 4@? All Screws on side plates should
1. ng_ a ff‘ﬁ%f:” J:féﬁﬂ% ﬁﬁkﬁ?ﬁé‘ ‘,% / be applied with thread locker.
2. {EFMAxBHRAAEHES [ BBt S 2R EE ©

M4x8
@1 _
One Way Bearing / n

<+— 12x18x16

Bearing
5x13x4

(8 (1]

#0R2408
M4x8 X2 pcs

©) ([mm

#073211 | |({§|#077501
#073213 | |§)|#0B1502
#073216 | |(@|#073217

oo
=)
S

7 o
P.13 Gl G Engine assembly \ ﬁ(/




y All Screws on side plates should
/ be applied with thread locker.

two M4x4 screws.
2. Please check and test the smooth of operation of starter shaft after

complete the installment.

1. BC & T Bl ERMAx MRS RIS e AR SRAE S ERABD SO L -
e ERAE SR ER S IENE SRS o
2. $IEE R A A BB L AR B A BN OB -

1. Install starter shaft head to starter shaft and secure it by using @ 49 LSBT
I

Holding area

~ T EETE

Please check after each flight.
If there is a shaking on, please re-install the
whole clutch and make sure all screws are tighten and glued.

@ &AﬂiﬁéﬁﬁﬁEAﬁﬁéﬁibﬁé}%Tﬁ% A
A B EE IR B SR L RSN ERMAxARE R o
#O0R4404
M4x4 X2 pcs
m € #073218

Y o
(// Engine assembly B AHAE P.14




1. Install fan set to engine and place the engine to the body.
2. Screw M3x5 and M3x8 to two side of frame.

. S E B B AR B L I AMES P
2. #EAIM3XSERM3 X EZAASE A RIAR AR R ©

Step 1. $EH1

B S e
A‘@'y All Screws on side plates should
/ be applied with thread locker.

Step 2. #8582

(5 (0]

#0R2305

M3x5 x4 pcs

#0R1308

M3x8 X2 pcs

8

© [

B #073238

#073408 #0A8053

P.15 El

Engine assembly

\A XKL




1. Adjust proper angle of fuel tank to fit into the frame and secure it by two ... ##ikH%E LiLEHE
M3x35 screws as the picture shows. 4@? All Screws on side plates should

1. S AAE A SRS AT AR B SR PRI M350 - " bo applied with hread ocker.

26.4mm
M3 h

ra s ) &

#0R7335
M3x35 x4 pcs

| € #073238
2]

#073402
#0A8053
#0A8502

— |
[ — 1 #073008

008

(7 / Frame assembly PRAE AL P.16




(56 |

1. Assemble bottom frame and landing gear.

1. FRZEEARERRAIZE

. BRERE LR
4@'7 All Screws on side plates should

/ be applied with thread locker.

#073004

#074401

#073221

#0R2305 #0R2308
M3x5 x3 pcs| M3x8 X2 pcs
}‘i_‘ 8.00
(©) (jmm I
#0R2314 #0R4303
M3x14 x4 pcs| M3x3 x4 pcs
N € #073205
(L m B #0A8053
P.17 PRHSHHSE Frame assembly

\ XKL




Install @@ to two side of frame.
R SHANE -

#0R2306
M3x6 x14 pcs

@\w

. BRI EIEEE
4@'7 All Screws on side plates should
D / be applied with thread locker.

€ #073006

7/

Frame assembly

R A< P.18




y All Screws on side plates should

Do not over tight the screws when install f to prevent thread damage. @ 19T LA
A

15 @ ST RLEAHEER - BRBRBEBH o

#0R7308
@ 3x8 x14 pcs

© (pum

/ be applied with thread locker.

Canopy holder can be removed or keeped

e EEE 3 R R LB RE R REE -

€ #073404

P.19 RAERHES

Frame assembly \ ﬁ(7




1.Insert the fixing pin (4.5mm side) into the ) .
2.Insert the @ into the @ and apply CA glue to fix it,
pay attention to the direction of the

1. g paa g (g4, 5o pREEA @) 2K -
2.5 @EA @ 1T LEmERE W EEEAE -

Step 2. $E82

Bearing &\
8x14x4h :v

8
Bearing 0
12x18x4h @

4.5mm

AN
oP

_|7 280mm 4|

. WBERIE LB
4@'7 All Screws on side plates should
/ be applied with thread locker.

5716 "

3 #0B1801
HUEE U1 B/ #075403 | |@|#075202
N2x4 x2 pcs| M2x12 x2 pcs
7 o B} #081104 | @ #075203
d O [z #075201 #075204
7 o o
@( / / Tail case assembly FE AR % P.20




y All Screws on side plates should

Make sure the hole on tail gear case is align to M3x6 screw before tighten. ... #Bikt9% LikEHE
M3 COh 2\ S R SRR A R L S B AR - (. 2)

be applied with thread locker.

Bearing
P ﬁe1 2x21x5
EEA ;
fixing hole.

Bearing
6x13x5

N 2x12
Install the tail bevel gear into the tail gear
case, and assemble the tail out shaft.

gﬁ@ﬁﬁ@iﬁﬁl%%ﬂ@ﬂiﬁﬂﬂﬂﬁ

Insert the P2x12 pin into tail driven bevel
gear, fix it with M3x3 socket set screw.
H§P2x 128 A B 84 e it LAM3x 3 LE £ iRk
EE °

(1718

#0R2306 #0R4303
M3x6 x4 pcs | M3x6 x1 pcs

@\M o W

#0B1601
#076201 | |[{§|#076204
#0B1102 | |E|#075401

P.21 Al L Tail case assembly \ @(/




1.If the @ can not move smoothly,adjust the M3x6 screw on 3 B WL
1. BA B R EETIESS - SEE AR @ HOM3x6ARHH - @y s on s s snous

/ be applied with thread locker.

. = M3x3
Pin
2x13 1 ’l P8x1 0x3.2

‘% \___ Bearing ‘ﬂ)
nﬁ 8x12x3.5
HiRR 2 AH ST
& B is already assgmblled in factory

3.1x4.6x1

Bearing B_/
3X7x2

llm

#0R2305 #0R4202 M3>'<\f;2 5
M3x5 x1 pcs| M2x2 x2 pcs X
}_i_‘
@ (HIHIMJ o [
#0R2306 #0R1205 #0R4303 ) 7073001 | [@#075205
M3x6 x2 pcs| M2x5 x2 pcs| M3x3 x2 pcs a 4076205 B 40B1301
o - s
© (jm © [ i #075208 | |[@|#0A8623

@(/ / Tail case assembly . [l 4 S P.22




1.Do not over tighten the M2x10 screw. . BRI E LR
1. ﬁﬁ%MZﬂ Omgﬁ}fﬁﬁ%;ﬁﬂi@{ﬁﬁﬁfé ° A@'y All Screws on side plates should

/ be applied with thread locker.

— 85508
X10x .
° g, B
¥ 0p >
~—~M3x16
Wasder o \ .

5.1x7x0.7 N -
o :

N3x5.5

AREEA
ix it wi X25 Screw. B| er inner race
#OR7316 o T
M3x16 X2 pCcS ?nfljlkeli inner race
- 16
| — \
#0R1210 #0R8305 #0R4404
M2x10 x2 pcs|N3x5.5 x5 pcs| M4x4 x1 pcs
© [ H ©F il
BUSZEI SURZSZS B)/081501| |@[#076202
M3x10 x1 pcs| M3x25 x1 pcs a HOB2501 B 4075001
@ @]]]HMMMH] @ ‘|ﬂllll\llllllllllllllllllllllllllllllll\llllllllllllllllllllllllllIllllllllllllllll‘ B #076203 B #0A8053

L] ’
P.23 FE AR AH LS Tail case assembly \ ﬁ(/




One way bearing need to maintain with bearing grease regularly. . RIS AR
BRI EEMRETRERMTH LR nE Rl - i@y 20 oo o s s s

. be applied with thread locker.

b M3x7

Bearing
15x24x5

(21]

#0R1308 #0R3307
M3x8 M3x7
T opes R o @ +073405| [@[#o74202
e © [ B /#074205| |@/#073406

@(7/ Main gear assembly FegitiagE P.24




Use W12.1x17x1.2 washer for main gear.

If the tolerance between gears is not right, use W12.1x17x0.2 and W12.1x17x0.3
washers to adjust the tolerance. Proper tolerance between gears is around 0.1mm.

FAZE T e AR EE(FEAWI2. 1x17x1. 2 ANEEdsEFET 2 AJ{ERW12. 1x17x0. 28k

W12. 1x17x0. 3 > &S FHEE R REIFEAY0. Tmm o

M4x23

/ Washer

12.1x17x0.2
12.1x17x0.3
12.1x17x1.2

(22]

#0R8407

N4x7 x1 pcs

i Ol

. Eil
Single-hole

Washer
12.1x17x0.2
12.1x17x0.3
12.1x17x1.2

M4x23

#0R7423

23

1

© | —mm

x1 pcs

& #072210| |@|#077502

P.25

Bk

7 o
Main gear assembly \ ﬁ(/




to frame body, and make sure the 14T front bevel gear fixing Y Al Screws on side plates should
pin is in the right position. be applied with thread locker.
2. Tight M3x20 & M3x8 screws after checking 14T gear and & o7 B

66T gear are working good together by spinning the main gear. { |

1.BCAP. 23 SRR EEEETE ()AL EHEE L -
AHEER 1 ATHI I ER TR A ZEEAL ©
2. BEENF AR EER 14TEAG6TIR & IEH5Z 1% - 1T 8HEEM3x20 & M3x8HEf# o

1. Make torque tube tail boom(assembled in P.23) through & @ 19T LA
A

€ #0A3003

e v 4 Tail case assembly [En— P.26




After assemble tail push rod, attach @ on it and make sure the
push-rod adapt is vertical to tail pus rod.
The lever will parallel with tail push rod.

SRR R TR AR A TEN L @ LB RAASTEEKT -

BRERRE LAk B
y All Screws on side plates should
be applied with thread locker.

Step 1. 881 Step 4. HE#4
J I\?GZ
n e Horizontal
£ K¥E
= 2
I Tube - .
ﬁ i (O) glg 2-4¥5%9.4 -

Step 2. #8882

4

Instal @ evenly to tail boom.

FiheAE @ -

17 /23

#0R1312
M3x12

x4 pcs

12

M

#0A8501

© | oo

#075402

#075207

+
&

P.27 EER#

Tail case assembly

\ XKL




Assemble and install ) & B as right figure. . RO LR
Install @) and Using AB glue to glue support rod head and support rod. A@‘y All Screws on side plates should

HHEAE n & a Bl7R » W AR HI LA o I - be applied with thread locker.
- £ WAk

hf TM3x6

-

VS |17 {20123 |

#0R8204 #0R1214 #0R1425
N2x4 x4 pcs| M2x14 x4 pcs| M4x25 . X2 pcs
14 ‘—-1
3 ©F | © [ Wi
#0R2408 #0R1310 #0R2306
M4x8 x2 pcs| M3x10 x1 pcs| M3x6 x2 pcs
- . €D #0A8053 #076207
il [ © (fm B #075001| |E§|#073238

e v 4 Tail case assembly [En— P.28




1. Secure ] to support rod as picture shows. . BRI E LR
A@'y All Screws on side plates should
/ be applied with thread locker.

=7 1 ezl

#0R8204 #0R1210
N2x4 x4 pcs| M2x10 x4 pcs
g ot © [Jummmm € #0A3002
o
P.29 JEIF S Tail case assembly \ ﬁ(/




. BRI EIEEE
4@'7 All Screws on side plates should
/ be applied with thread locker.

Balls
/_n M3

-ld
e
e
ﬁ;xS
g
; .
\ Bearing
/ a 2x6x3
a ‘a M2x10
w Bearing %‘b
30x42x7
#0R1203 #0R1210
M2x3 x4 pcs| M2x10 x1 pcs
Q [m © [joummm
#0R2203 #0R1308
M2x3 x2 pcs | M3x8 x1 pcs a HOB1201
© [ onm
f ) #0A8622 #0B1304

o
ﬁ(/ / Swashplate assembly +Ag4R8E P.30




Make sure M5x12 is tighten and glued.
MSx 1282 #A R MEE L BEHER -

When assembling the rotor head, you can
adjust for adequate mesh with W10.2x16x1
or W10 2x16x0.8 & 0.9 washers.

S fEERSREERF T AR W10. 2x16x1
Fﬂw10 2x16x0. 98} W10. 2x16x0. 8% = il & R

J

Bearing
/ /—a 10x19x5
Washer

10.2x16x1
Balls

W"
A

M4x8

Tighten with adequate torque,
do not strip the screw.

BEEHERAEF

(25](26 |(27]

Thrust Bearing
10x18x5.5

#0R1310 #0R1512
M3x10 x1 pcs| M5x12 X2 pcs

© [ |©) [ |mmm

#0R2306 #0R7408
M3x6 x2 pcs| M4x8 x2 pcs

© (w | @ [m

. BRERE LR
4@'7 All Screws on side plates should
/ be applied with thread locker.

i | /—n | ﬂ}sxa

Flange
\—8 Bearing

5x16x5

RELTN
_a4— Bigger inner race

ATRE/N
a 4 Smaller inner race
Washer a
10.2x16x1

o

Bearing
10x19x5

Washer \‘\‘\
5x13x1.2 /( ¢
M5x12
03 #072201 #071204

& #071201| |E#0B1101
B #071401| | #0A8622
#0B3501 #071203

#071202
#0B2101
#0B1101

P.31 heE R %

7 o
Main rotor grip assembly \ @(/




y All Screws on side plates should
/ be applied with thread locker.

Assemble and install washout arm to rotor head. . RIS AR
SRR E AL - . 2

Bearing
3x8x3

Washer
3.1x4.6x1

3x5x5.1

M3x18

#0R2312 #0R2318 #0R4312

M3x12 x2 pcs| M3x18 x2 pcs| M3x12 x2 pcs
2 #072207

12 ’_%
© (mmm |(o) R €D #0As504 #0B1303

(][]

7 v Main rotor grip assembly  HE TSRS P.32




1. Install blade rotor head to main shaft and tight M4x23 screw then tight M3x10.
2. Adjust ) to reach main blade grip. (please refer to P. 38)

1. i Ehe B AR AE S 2 T8l _E I SHEEMAX 2378 FF SHEEM3X 10 o

2. Be&P. 385R%E () REZE T HEEMEEKTF -

77.5 mm
69 mm

[ 7€ FL
Fixing Hole

#0R1310

M3x10 X2 pcs

10

_ o0y

W
#0R8407 #0R7423

N4x7 x1 pcs| M4x23 ) x1 pcs

Use a stick (<2mm) as tool, insert it
into the adjusting hole for adjusting the
length of the main blade push rod.
B8 A B 1/ A 2By Bl FR A RIARER R 7
WA ERIERE -

B #0A8504

1 O [ m B[+071205| |@[#072202

P.33 DEEEEEAESE Main rotor grip assembly

\ XKL




1. Different servo has different length requirement for push rod.
Please adjust the length for your servo.

2. Refer to P.38. Adjust the length of ball with stand by changing -
different tube as the picture shows on right down corner.(three different S|zes)

1. SECCPMAIRE » BcA BB ARETRF KB KARRE -
2. EEAP 38§E7J<3F

BE AR HIERE -

. BRI EAEEE
A‘@'y All Screws on side plates should
/ be applied with thread locker.

Balls
oA g %
M -

Tube N2x4
2x3.5x1.5
2x3.5x2.5
2x3.5x3.5

(/o
#0R7212 #0R1214 #0R8204
M2.6x12  x8 pcs| M2x14 x2 pcs|N2x4 x2 pcs
N . B #0A8503
(s (s i of 6 #073000| |E)[#0A8601
o
ﬁ(/ / CCPM servo assembly CCPM{RI AR kA % P.34




1. Different servo has different length requirement for push rod. . R4 EALE T
Please adjust the length for your servo. A@

2. Refer to P.38. Adjust the length of ball with stand by changing
different tube as right down picture.(three different sizes)

1. BUECCPMAAR - BEA BB ARMTRAGERAREE -

2. B AP. 38EE KT - BERHBIKAULMIERE -

y All Screws on side plates should
/ be applied with thread locker.

Balls
A
wx\r @
—

Tube N2x4
2x3.5x1.5
2x3.5x2.5
2x3.5x3.5

#0R7212 #0R1214 #0R8204
M2.6x12 x4 pcs|M2x14 x1 pcs| N2x4 x1 pes 8 HOAB00T
12 ?‘*“
(s (s d ot B #0z6201 H0AB601

P.35 CCPM{RI ARt E 5% CCPM servo assembly \ @(‘7




Install throttle servo

LR IEAHPIEBRK

throttle push rod
JMPTRAZ

90mm
@@m 77.4mm m@
I 106mm i
17 )29 | __
#0R7212 #0R1212 #0R8204
M2.6x12 x4 pcs| M2x12 x1 pcs|N2x4 x1 pcs
i [ oo H ©F

ﬁ(7 / Tail push rod / Throttle servo assembly Eft//HFIEAR#E S P.36

. WBERIE LB
A‘@'y All Screws on side plates should
/ be applied with thread locker.

€ #0z6202




1. Fix the aluminium sheath on the top of the push rod by applying . BRI E LR

CA glue on it. Install and tighten the ball link for push rod. A@y All Screws on side plates should
2.Install (1) and refer to P.27 to do adjustment. * be applied with thread locker.
1. ERIRE A AARSARE E S hAT R AR - 86 F EIRAYERAREE
2. RRERMAAFUACEP. 27FHER K EE -

.,

-
f

7~ 4
302mm
P 200mm —— |
I 320.5mm |
#0R7212 #0R1212 #0R8204
M2.6x12 x4 pcs |M2x12 x1 pcs|N2x4 x1 pcs

B 12 14
i e i o B/ #075214

P.37 E#t/mPIRERIEEAESEE Tail push rod / Throttle servo assembly\ ﬁ(7




1. Install servos by referring P.34 to 35 and check the horizontal and vertical.

2. install@@
1.BCHP. 34 ~ P.35 {AfRMKEZL K IMIED R EBAIKFEER
2.78% @ -

Step 1. TE#1 .T

A S_te_p 2.

#0R7312
3x12 X2 pcs

© (s 1]

#073401

L o
«U Swashplate Guide / Muffler /Electronics / Canopy installation j§#/HER &/ B /e = P.38




N—= N =

. Install main blade and muffler
. Install governor

. GREE TR R FESE o

LR FIEREHRE -

1. Location of electronics parts are show as follow.
2. Insert R clip to canopy posts to secure canopy.

(refer to right picture)

1 BREET; N
2. EEAEIH-:ﬁ}EEIEE%EAﬂEES'ZH ° s

Receiver .=
P =
&5 S —
4. '
o
#0R8508 #0R1214 =8 -
N5x8 x2 pcs| M2x14 X2 pcs _________.---""'-'
P / N 14 - ~ - J-_{ L
] © [ mmmmmm : ‘
#0R7530 #0R8204 —
M5x30 . x2 pcs| N2x4 X2 pcs
|
J E— 3 et @oreos:

L o
P 39, g/ HER e/ B8 /fE=E Swashplate Guide / Muffler /Electronics / Canopy installatio& M




071201 | CNC Stop Plate (Black anodized) CNCELE 3% (B 2)

071202 [ Main Blade Grip FhEEEHEER

071203 | Main Rotor Head Spindle EheRiEE

071204 | Main Blade Grip Control Arm (Black anodized) FhEE REEMEIR (BB E)
071205 | Stainless Steel Main Blade Push Rod 52mm MMM EHEEHAZ 52mm
071206 | Stainless Linkage (4.8mm) Balls +F BT (4. 8mm) BREEFR
071207 | Rotor Head Assembly FrEEE

071209 | X7 Main Shaft 183mm X7_F#h183mm

071210 [ Washout Arm Set FhEsEaRE [ ARHH

071211 | CNC Washout Arm Set NC FhERREEE {7 ER4E

071401 | Damper rubber (Hardness 85) TEEG FZ # (REE85)

072201 | Rotor Head (New short version)(FORMULA) CNC_F1E8888 (%8AR) (FORMULA)
072202 | CNC Swashplate Set (FORMULA) CNC_+=7#8& (FORMULA)

072203 | Main Shaft 198mm (FORMULA) E&AE 198mm (FORMULA)
072205 | Stainless Steel Main Blade Push Rod 67mm TERIMETERAFE 67mm
072206 | Rotor head upgrade kit Short Head version (FORMULA) hie BEEFFRE {4 %5 hR (FORMULA)
072207 | CNC Washout Arm Assembly Red anodized(FORMULA) CNC BIRIEEAR [RAATES (FORMULA)
072208 | Rotor head upgrade kit (FORMULA) hEBESEF R E 14+ (FORMULA)
072209 [ CNC Rotor Head (FORMULA) CNC_FE1hEEE55 (FORMULA)
073010 | CF Divider Frame Set (2mm) igibR AR AR (2mm)

073201 | CNC Main Shaft Upper Bearing Mount CNC__F Fah

073202 | CNC Main Shaft Middle Bearing Mount (Silver anodized) CNCHR I S EE (FRifi==R)
073203 | CNC Servo Mount (Silver anodized) CNCRIARHEEE (BRA=SR)
073204 | CNC Front Bevel Gear Mounting Block (Silver anodized) CNCHIT 2 eadm B T FE (FRAas=ER)
073205 | CNC Landing Gear Mount (Silver anodized) CNCRAIZE &% FE (R A ER)
073207 | Gyro Mounting Plate BEAREERSAR

073220 | Main Gear Hub FEREREY

073221 | Skid Set (Black anodized) B (R E)

073223 | CNC Tail Boom Clamp (Silver anodized) CNCEEE T (PRl iR)
073225 [ CNC Tail Boom Mount (Front) (Silver anodized) CNCHi & 3L EE (B3 A5 4R)
073226 | 66T Crown Gear Hub with One Way Sleeve 66T FEE RS EREE
073401 | Swashplate Guide JRELEE

073407 | Brace Set FIF%EHE

074202 | Main Gear Hub (Strenghthened Upgrade) BErFgms Gab)
074401 | High Rigidity Brace Set(Black) SR EZ8HE (B)

075001 | CF Tail Fins Set (2mm) B 2 2 4E (2mm)

075201 | 14T Front Transmission Gear Assembly 14ATR{EShEaERAE

075202 | Torque Tube Bearing Holder Set E{ESp & EE

075203 | CNC Torque Tube with bearings CNCEE{EEhEhAZEAE

075204 | Tail Boom (Black anodized) EE Bia=E)

075205 | Tail Rotor Control Arm Assembly HEHEERCARAE

075208 | Tail Rotor Control Arm Mount(Silver anodized) EREIREE (BRAE=ER)

075210 | CNC Tail Pitch Slider Set CNCEE HE 155 B8 13 iR

075211 | Tail Output Shaft il

075212 | Tail Hub Etad

075401 | Tail Gear Set EREHE

075402 | Tail Control Guide ERIASE

075403 | 14T Torque Tube Bevel Gear (Front) 14T g B R

076201 | Tail Gear Case Assembly(6mm) —BExCERAA (6mm)

076202 | 6mm Tail Output Shaft SmmZ EhiE

076203 | Tail Rotor Head Assembly(6mm) EhEE SEEH (6mm)

076204 | Tail Output Shaft with Bevel Gears Set(6mm) EEhR A e 4E (6mm)

076205 | Tail Pitch Slider Set (Red anodized) EEHEPRER AR AR (BRATERAT)
076401 | Tail Gears (Spiral Bevel) EIFhEE St

077502 | Main Gear Washer FERER

077504 | Main Blade Holder Washer Pack FhEEREEFE R

072210 | Main Shaft 198mm (for NX7) i 198mm (for NXT)
073001 | Carbon Fiber Main Frame (2mm)(for NX7) FAdi{RIAR (2mm) (for NXT)
073003 | Reinforcement Frame(A)(2mm)(for NX7) HESBEMR (A) (2mm) (for NX7)
073004 | Reinforcement Frame(B)(2mm)(for NX7) S BRAR (B) (2mm) (for NXT)
073006 | Frame Brace Set (2mm)(for NX7) 1 5 n5& 4R (2mm) (for NXT7)
073008 | Carbon Fiber Tank Holder (2mm)(for NX7) A &S E15E Fr (2mm) (for NXT)
073009 | Carbon Fiber Canopy Support (2mm)(for NX7) e = ExE B (2mm) (for NXT)
073208 | Clutch mount (Silver anodized) (for NX7) Bt & 23 (PRAl==R) (for NXT)
073209 | Engine Mount (Silver anodized) (for NX7) 5| B2 [E 7E FE (PRt dR) (for NXT)

7 v 4

Spare parts list Z4E

P.40




073210 |One-Piece Engine mount (Silver anodized) (for NX7) —REN 5 2 (f3Hs=ER) (for NXT)
073211 |Shaft Set of Clutch Bell Cover (for NX7) B S ESSEHE (for NXT)
073212 |Starter shaft bearing mount (for NX7) BYEhEhEh i (FRils=R) (for NXT7)
073213 |16T Pinion Gear (for NX7) 16T5[ &8 (for NXT)
073216 |Clutch bell cover (Silver anodized) (for NX7) Boae= (PRf=iR) (for NXT)
073217 |[Clutch (for NX7) BESEE (for NXT)
073218 |Starter shaft (for NX7) ByEhEmiR (for NX7)
073219 |Push-rod adapt (Silver anodized) (for NX7) FuiREEiEEE (BRAEER) (for NXT)
073236 |CNC Reinforced Plate (Red Matte)(for NX7) CNCE&{E AR (B3HmZEAT) (for NXT)
073237 |FORMULA Canopy Posts(for NX7) FORMULA fZE 2 44 (for NXT)
073238 |Aluminum Frame Posts Pack(for NX7) S ERFEE (for NXT)
073402 |Fuel tank(660cc 220z)(for NX7) JH%8 (660cc 220z) (for NXT)
073403 |Fan(for NX7) A& (for NXT)
073404 |The Front Frame (for NX7) —{ACHIBRAR (for NXT)
073405 |66T Crown Gear 66T B
073406 |131T Main Gears(for NX7) 131T 8 (for NXT)
073408 |Fan Shroud(for NX7) JELEE = (for NXT)
074205 |X7 66T Crown Gear Hub with One Way SIeeve (swegnencs tosracerioroy | X7 66T E[E) FEgREEREE (B81E) (for NXT7)
075206 |CNC Tail Support Clamp (Silver anodized)(for NX7) CNC JKFEEIEE (Btl=sR) (for NXT)
075207 |Tail Push Rod Set (for NX7) ERHEHE (for NXT)
075214 |CF Tail front pushrod upgrade(for NX7) TR E AR (for NXT)
076207 |CF Tail Boom Support Rod Set (Red anodized)(for NX7) 076207-Hxifi 2 1548 (BRHZ4T) (for NXT)
077021 |[FORMULA Canopy(C1 Type Red)(for NX7) FORMULA fig=8 (C18!) #1£8) (for NXT)
77501 |Clutch Liner(for NX7) B SRR RS H (for NXT)
0A1001 |Washout Arm Parts SITEHEE
0A2001 |Auxiliary fuel tank set(60cc 2.102) /NESmFEHE (60cc 2. 102)
0A2002 |[M3 Aluminum Inserted Nut x10pcs M3$R5Y R A TUARNE x 1018
0A2003 [M2.6 Aluminum Inserted Nut x10pcs M2. 65ES R A FCIRME x 1 01E
0A3001 |Tail Pitch Slider Set BEBRCHEAR
0A3002 [Tail Boom Support Fixture (8mm) EXIFREER (8mm)
0A3003 |CNC Tail Support Clamp (Silver anodized) CNC JKF B [E 3 FE (BT 4R)
0A5001 |CNC Metal Servo Horn(for Futaba) CNC{RIBRBEHEERE (for Futaba)
0A5002 |CNC Metal Servo Horn(for JR) CNCIEIBRBEIERE (for JR)
0A8001 |Servo Mounting Plate (Set of 8) {RBRMEITE F (8444E)
0A8051 |R clip pack x6pcs REUIHEHEL X6 {E
0A8052 |Canopy Screw Set faSIRAHA
0A8053 [Countsunk Washers (for M3 Machine Screw)x15pcs JUSRE AR BRAmSEAT (R FAM3E4%) x 1 51E
0A8058 |Spacer (P2x3.5x2.5)x10pcs(P2x3x1.5)x10pcs BAE (P2x3.5x2.5) x101& (P2x3x1. 5) x 101&
0A8501 |Ball Links Pack(4.8mm)x10pcs FUFEEE (4. 8mm) x 101
0A8502 |Fuel Tank Cushion x10pcs SRR X 1 OfE
0A8503 |Ball Link for Servo Linkage Rod x10pcs (A AR 28R EEX 101E
0A8504 |Ball Link for Pitch Control Linkage Rod x4pcs FheEHEsEx4A{E
0A8601 [4.8 Ball with Stand(2x4.5mm)x10pcs 4.8 BKEE (2x4. 5mm) x 101&
0A8621 |4.8Ball with Stand(2x8.5mm)x6pcs 4. 8EKEH (2x8. 5mm) x61@
0A8622 [4.8Ball with Stand(3x7.5mm)x6pcs 4. 8FREE (3x7. 5mm) x61@
0A8623 |4.8Ball with Stand(2x7.5mm)x6pcs 4. 8EREE (2x7. 5mm) x64E
Bearing
0B1101 |B. Pack (10x19x5)x2pcs B (10x19x5) x21&
0B1102 |B. Pack (12x21x5)x2pcs R, (12x21x5) x2{8
0B1103 |B. Pack (12x24x6)x2pcs R (12x24x6) x2{&
0B1104 |B. Pack (12x18x4)x3pcs B (12x18x4) x31E
0B1201 |B. Pack (2x6x3)x2pcs BHA D (2x6x3) x21@
0B1301 |B. Pack (3x7x2)x2pcs BiEE (3xTx2) x21E
0B1302 |B. Pack (3x6x2.5)x4pcs Bh& L (3x6x2. 5) x41E
0B1303 [B. Pack(3x8x3)x4pcs BH& D (3x8x3) x41@
0B1304 |B. Pack (12x24x6)x2pcs & (30x42xT)
0B1401 |B. Pack(4x9x4)x2pcs B (4x9x4) x21&
0B1501 |B. Pack (5x10x4)x4pcs Bh& 0 (5x10x4) x4E
0B1502 |B. Pack(5x13x4)x4pcs BEE (5x13x4) x4{E
0B1601 |B. Pack (6x13x5)x4pcs Bh& L (6x13x5) xHA
0B1801 |B. Pack (8x14x4)x3pcs A (8x14x4) x31A
0B2101 |Thrust B. Pack (10x18x5.5)x2pcs 1 HESHA R (10x18x5. 5) x24E
0B2501 |Thrust B. Pack (5x10x4)x2pcs IEHEEHAA R (5x10x4) x2{A
0B3501 |Flange B. Pack (5x16x5)x2pcs SEREAE (5x16x5) x2{&
0B4101 |One Way Bearing(12x18x16) B m#hi& (12x18x16)

P.41

Spare parts list

\ XKL




Screws

0R1203 |Socket Head Cap Screw - Black (M2x3)x10pcs AN AR - 26 (M2x3) x 1018
0R1205 |Socket Head Cap Screw - Black (M2x5)x10pcs A7 BIEAAE -2 B (M2x5) x10{#
0R1210 |Socket Head Cap Screw - Black (M2x10)x10pcs A7 ARSAAED - 2B (M2x10) x101&
O0R1212 |Socket Head Cap Screw - Black (M2x12)x10pcs RS AIEAE- 26 (M2x12) x 101
O0R1214 |Socket Head Cap Screw - Black (M2x14)x10pcs AN BIEAAE- 26 (M2x14) x 108
0R1305 |Socket Head Cap Screw - Black (M3x5)x10pcs A7 BIEME -2 B (M3x5) x10{@
O0R1306 |Socket Head Cap Screw - Black (M3x6)x10pcs AN AIZEHE -6 (M3x6) x10{@
0R1308 |Socket Head Cap Screw - Black (M3x8)x10pcs A7 BIEME -2 (M3x8) x101E
0R1310 |Socket Head Cap Screw - Black (M3x10)x10pcs A7 ABIEME -2 (M3x10) x10{&
O0R1312 |Socket Head Cap Screw - Black (M3x12)x10pcs RS AIEAE -2 6 (M3x12) x101E
O0R1420 |Socket Head Cap Screw - Black (M4x20)x10pcs A7 BIEAAE - 26 (M4x20) x101E
0R1425 |Socket Head Cap Screw - Black (M4x25)x6pcs A7 BIEME -2 6B (M4x25) x6{&
O0R1512 |Socket Head Cap Screw - Black (M5x12)x6pcs AN ALZAHE -2 (M5x12) x6{@
0R2203 |Socket Head Button Screw - Black (M2x3)x10pcs FESER S BB E -2 6 (M2x3) x101#
0R2304 |Socket Head Button Screw - Black (M3x4)x10pcs FEEAS BT -2 E (M3x4) x101E
0R2305 |Socket Head Button Screw - Black (M3x5)x10pcs SR BIRHHE -2 (M3x5) x10{8
0R2306 |Socket Head Button Screw - Black (M3x6)x20pcs 2 EFEA 7S BIRARE - 28 (M3x6) x201E
0R2308 |Socket Head Button Screw - Black (M3x8)x10pcs FEEASBIRME -2 E (M3x8) x10M#
0R2310 |Socket Head Button Screw - Black (M3x10)x10pcs FEERA AR - 26 (M3x10) x10{@
0R2312 |Socket Head Button Screw - Black (M3x12)x10pcs #Iyﬁ?ﬂzxﬁﬂ?%@, 0 (M3x12) x101&
0R2314 |Socket Head Button Screw - Black (M3x14)x10pcs SERSARiAE -2 A (M3x14) x101E
0R2318 |Socket Head Button Screw - Black (M3x18)x10pcs SEAN S AIRAA T -2 6B (M3x18) x101@
0R2320 |Socket Head Button Screw - Black (M3x20)x10pcs SRR FAigfREl- 6 (M3x20) x101@
0R2325 |Socket Head Button Screw - Black (M3x25)x10pcs SER /N ANEAAEL- B (M3x25) x10{@
0R2408 |Socket Head Button Screw - Black (M4x8)x6pcs FEEAS ARG -BE (M4x8) x61#
O0R3306 |Socket Countersunk Screw - Black (M3x6)x10pcs A7 A MEEIRAAE -2 6 (M3x6) x10{@
0R3307 |Socket Countersunk Screw - Black (M3x7)x10pcs A7 B MEBIEiAE -2 6 (M3xT7) x10{&
0R3308 |Socket Countersunk Screw - Black (M3x8)x10pcs RS A Mg e -2 & (M3x8) x101@
0R4202 |Socket Set Screw(M2x2mm)x10pcs with H0.9 Hexagon Wrench | 75 1IE 854 - (M2x2mm) x104@ FfFHO. 94RF
0R4303 |Socket Set Screw - Black (M3x3)x10pcs AZSA I TIEH -2 6 (M3x3) x10{@
0R4312 |Socket Set Screw - Black (M3x12)x10pcs A AR E -2 6 (M3x12) x101&E
0R4404 |Socket Set Screw - Black(M4x4)x10pcs AN AL IRAA - 2 6 (M4x4) x 1018
O0R7212 |Socket Head Cap Screw - Black (M2.6x12)x10pcs A7 BIEME - BB (M2. 6x12) x10{E
0R7308 |Socket Head Button Self Taping Screws - Black (3x8)x10pcs HEFEA N A B TR - 26 (3x8) x101@
O0R7312 |Socket Head Button Self Taping Screws - Black (3x12)x10pcs | ¥ EEEA /N H B A 1E446, -2 6 (3x12) x101&
0R7316 |Semi-threaded Socket Head Cap Screw - Black (M3x16)x10pcs | ¥ & /< Big#ke -2 (M3x16) x10{&
0R7335 |Semi-threaded Socket Head Cap Screw - Black (M3x35)x6pcs | ¥ ZF /< AlgfHE -2 B (M3x35) x61@
0R7408 |Semi-threaded Socket Head Cap Screw - Black (M4x8)x6pcs o N A LEAA - 2 6 (M4x8) x61@
0R7423 |Semi-threaded Socket Head Cap Screw - Black (M4x23)x10pcs | $ZF /< Elgfhl- 2 & (M4x23) x101@
0R7530 |Semi-threaded Socket Head Cap Screw - Black (M5x30)x6pcs | ¥ ZF /< Elgf#E -2 B (M5x30) x61@
0R8204 |Nylon Lock Nut (N2x4L)x10pcs 1B HRME (N2x4L) x 101
0R8305 |Nylon Lock Nut (N3x5.5L)x20pcs 1588218 (N3x5. 5L) x20{A
0R8407 |Nylon Lock Nut (N4x7L)x10pcs 1F;B21E (Mx7L) x10f8
OR8508 |Nylon Lock Nut (N5x8L)x10pcs 1B 8208 (N5x8L) x 101E

WASHER
0W3401 [Washer(3.1x4.6x0.6)x10pcs FEF) (3. 1x4. 6x0. 6) x10{@&
0W3402 |Washer(3.1x4.6x1)x10pcs EF] (3. 1x4. 6x1) x101E
0W3901 |Washer(3x9x1)x10pcs FEF) (3x9x1) x101&
0W5701 [Washer(5.1x7x0.7)x10pcs F 7] (5. 1x7x0. 7) x10{&

OTHER

021001 |Velcro (White)x4pcs EEREE(H) x4{@
021002 |Cable Tie with Touch Fastener (1x20cm)x6psc BEfTRA (1x20cm) x6{&
021003 |Reusable Cable Tie x4psc ] BARI R A x41E
021004 |Main Blade Holder (for X48X5&X7) EE S (XARX58XTF)
071005 |Battery Straps (420mm)x2pcs TR0 (420mm) x2{&
021105 |Thread-Lock Glue IERRE TR
0Z1107 |HM162 Anaerobic Glue (1ml) HM162FR & (1m 1)
0Z1301 |Canopy Damper x 6pcs RSB x6{E
021303 |Rubber Damper x6pcs 12 E X6
0Z1351 |16 mm C-Clip x6pcs 16mm_SHIIRX61E
022001 |Digital Pitch Gauge B IR
0Z3001 |GF Swash(Cyclic) Plate Tool(for 5&7 Series) WA+ FBARTF (for 5&7 Series)
026001 |One-way B. Grease EADE V)]
026101 |Servo Horn AR
026201 |Stainless Linkage Set(2x31mm)x4pcs TSBEREARAE (2x31mm) x41E
026202 |Linkages(2x90mm)x4pcs HIA2 (2x90mm) x4{El

7 o
(// Spare parts list ZEE

P.42




	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13-
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43

